LOAN AGREEMENT

in respect of

KLERKSDORP/JOUBERTON SEWAGE TREATMENT WORKS. PHASE 2

Entered into by and between

SOUTHERN DISTRICT COUNCIL

and

THE DEVELOPMENT BANK OF SOUTHERN AFRICA LIMITED




TABLE OF CONTENTS PAGE

MEMORANDUM OF LOAN 1

CLAUSE 1 DEFINITIONS AND HEADINGS 2
CLAUSE 2 PROJECT CO-OPERATION 2
CLAUSE3 THE LOAN 7
CLAUSE 4 INTEREST 9
CLAUSE S PAYMENTS 9
CLAUSE 6 ON-LENDING 10
CLAUSE7 ACCELERATION OF MATURITY AND
IMPROBABILITY OF PERFORMANCE 10
CLAUSE 8 SUSPENSION AND TERMINATION 10
CLAUSE9 ARBITRATION 1]
CLAUSE 10 GENERAL 13
10.1 Notices
10.2 Amendments
10.3 Non-enforcement
10.4 Entire agreement
CLAUSE 11 SUSPENSIVE CONDITIONS 14
CLAUSE 12 FURTHER TERMS AND CONDITIONS 15
ANNEXURE A PROJECT DESCRIPTION 16
[...]
which he/she has to adjudicate. In case the arbitrator resigns or becomes unable to act, a
successor shall be appointed in the same manner as herein prescribed for the appointment
of the original arbitrator and the successor shall have all the powers and duties of his/her

predecessor.

9.3 The arbitration shall be held at the place and in accordance with whatever procedures the
arbitrator considers appropriate. In particular, the arbitrator, may, if he/she deems
appropriate, conduct the arbitration in an informal and summary manner and without
requiring pleadings or discovery of documents and without observing the rules of evidence.
The proceedings shall be confidential and neither the Parties nor the arbitrator shall
disclose to third Parties any information regarding the proceedings, the award, or

settlement terms unless the parties otherwise agree in writing.

94 After the institution of arbitration proceedings the tribunal may proceed with the arbitration
notwithstanding any failure, neglect or refusal of either Party to comply with the provisions
hereof or to take part or to continue to take part in the arbitration proceedings. The
arbitrator shall within 30 (thirty) days of the termination of the proceedings render a final
and binding written award including interest and costs, without furnishing reasons uniess

otherwise agreed by the Parties in writing.

9.5 The provisions of this clause may be invoked by any Party by delivering to the other party

dispute.

23/66/97
{legal} [word[<NWI0356>




10. GENERAL

10.1 Any notice or request to be given or made in terms of this agreement shall be in writing

and shall be deemed to have been duly given or made when in the case of DBSA,

addressed to the General Manager and received at:

Physical address:

Postal address:

Telefax number:

and in the case of the Borrower,

following address:

Postal address:

Physical address:

Development Bank of Southern Africa Limited
Headway Hill

MIDRAND

SOUTH AFRICA; or

P O Box 1234
HALFWAY HOUSE
1685; or

011-3133086

when addressed to the Borrower and received at the

Southern District Council
Private Bag X5017
KLERKSDORP

2570

Civic Centre
Pretoria Street
KLERKSDORP

Either of the Parties shall be entitled to change the abovementioned addresses by giving

notice to such effect by registered post.

10.2 No amendment of, or addition to this agreement shall be valid unless the same has been

reduced to writing and signed by or on behalf of the Parties, with the understanding that

Annexures A, B and C hereto can be changed by agreement reached through

correspondence.

10.3 The non-enforcement of any provision of this agreement or any indulgence which either f

Party may grant to the other Party shall be without prejudice to the rights of such first- 4

mentioned Party to insist upon

23/06/97
Hegal} [word)<NW10556>

strict compliance by such other Party with all th




14

provisions of this agreement or to enforce its right in respect of which such indulgence

was granted.

10.4 This contains the entire agreement between the Parties and no representations, warranties,
undertakings or promises of whatever nature which may have been made by any of the
Parties, their agents or employees, other than those herein contained, shall be binding or

enforceable against them.
1. SUSPENSIVE CONDITIONS

The operation of this agreement is subject to:

11.1 the approval of the funding arrangement of the Project by the Department of Finance of the

South African Government in terms of the Regional Services Act, No 109 of 1985;

i2. FURTHER TERMS AND CONDITIONS

12.1 The Borrower agrees and undertakes not to enter into any further longer short-term
financial commitments without first consulting with DBSA.

12.2 In the event of private sector co-funding becoming available to the Borrower in respect of
the whole or part of the project, at any time, the DBSA loan shall be reduced accordingly.

12.3 The Borrower shall design and implement an appropriate environmental and water quality

management plan, which shall be made available to the DBSA upon request.

i)
T2
/
ar

-

23/06/97
{legal}[word}<NWI10356>

f




15

THUS DONE AND SIGNED AT A 4&€45/6/ ON THE ,?Z?TDAY OF AL, 10.77"

AS WITNESSES,

FOR AND ON BEHALF OF THE
BORROWER, DULY AUTHORISED
THERETO IN TERMS Oor
ANNEXURE D ATTACHED
HERETO

THUS DONE AND SIGNED AT JM!DW& ON THE /{7.. DAY OF ﬁ«’w ...... 199.7..

AS WITNESSES:

1. -<M fmgg%c,

w

FOR ANIE;)/[ ON BEHALF OF THE
DBSA, DULY AUTHORISED
THERETO IN TERMS OF
ANNEXURE E ATTACHED
HERETO

23/06/97
{legal}[word [<NW10(536>



ANNEXURE A
PROJECT DESCRIPTION

1. PROGRAMME OBJECTIVE

The Wesvaal Urban Development Programme includes loan financing of several projects in
the Southern District Council’s (SDC) area of jurisdiction. The programme also includes
grant financing from the SDC’s own budget and aims to provide affordable services to the

under-developed urban communities, thereby improving the quality of life.

2.  PROJECT OBJECTIVE

To support the economic development of the Greater Klerksdorp urban area through the
provision of bulk sewerage infrastructure thereby contributing towards the improvement n

quality of life.

3.  DESIGN PRINCIPLES AND PARAMETERS

The design of the upgrading and extension of the sewage treatment works will follow good
and sound engineering as contained in the applicable SABS design codes and specifications.
The treatment works will be able to meet the permit requirements, issues by the Department

of Water Affairs in terms of the Water Act.

4. PHYSICAL DESCRIPTION

The project comprises the design and construction of Phase 2 of extensions to and upgrading
of the Klerksdorp Sewage Treatment Works, whereby the capacity will be increased from 24

MV/day to 32 Ml/day, and as described more fully as follows:

23/06/97
flegat [word <NW 1 0556>




4.1 New Inlet Works:

It will have a total capacity of ADWF = 36 Ml/day, receiving the total sewage water inflow,

emanating from the townships of Greater Klerksdorp, Jouberton, Alabama and Manzilpark.

The new inlet works will consist of the following:

FRONT-RAKE SCREENS
Two screens (6 mm bar spacing), with spiral conveyer and compactor. The compacted

screenings will be disposed of to a solid waste site, after collected in a waste container.

STANDBY INLET CHANNEL
In a crisis situation inflow will be diverted to the existing inlet channel which will act

as a standby in such situations.

VORTEX DEGRITTERS
Accumulated grit will be removed with pumps and grit classifier, dumped into a

container, to be disposed of to a solid waste site.

ULTRASONIC FLOW METER

Measurement and recording of the total inflow.

DIVISION BOX

The total inflow will be divided into a third of the flow to each of the following:
° Existing primary clarifier No 1

° New primary clarifier No 2

° Collection box for unsettled sewage

472  Primary Clarifiers

One primary clarifier No 2, identical to existing primary clarifier No 1, to be

constructed in this Phase II:

Type Eschelon scraper
Diameter 27,0m

Depth (sidewall) 4,0 m

Capacity 12,0 Ml/day (ADWI)

23/06/97

flegaly[word KNW (556>

P
Upward flow veloeity 2.4 m/h (Peak Factor 2.55) //( 2 % @




18

Combined the two primary clarifiers will handle only two thirds (2/3) of the maximum
inflow of ADWF = 36 Ml/day. One third of the flow will bypass the primary clarifiers as

unsettled raw sewage.

From this point forward the flow divides into two processes:

PROCESS A: The Activated Studge process, receiving the primary clarifier overflow, that is the

settled raw sewage water and also the portion that bypass the primary clarifiers.

PROCESS B: The Anaerobic Sludge Digestion process, receiving the primary clarifier
underflow, that is the settled raw sewage sludge. Provision is made for sludge
feed to process A if and when more COD load is needed for:

e Nitrification
° Denitrification
° Phosphate removal
With the completion of Phase2 the overflow of the primary clarifiers and the bypass portion will

divide to Module 2 and Module 3 (Process A) as follows:

Primary Clarifier No 1 50% Module 2
(Existing) 50% Module 3
Primary Clarifier No 2 100% Module 2
(New) 0% Module 3
Bypass Portion 75% Module 2
(Unsettled) 25% Module 3

PROCESS A: WATER PURIFICATION SECTION: ACTIVATED SLUDGE PROCESS
4.3 Aeration Basin Module 2

The capacity of Module 2 reactor will be increased to ADWF = 24 MVl/day in Phase2 as
follows:
Inlet and outlet of reactor Module 2 to be modified to handle a ADWF = 24Ml/day. @
.
23/06/97 / Y Q A7
{legal | [word]<NW10356> K/ ,

#r




19
Replace the existing ten aerators with new and larger ones to handle the increased organic

load as follows:

Existing to be removed: and Replaced with:
2 x 75 kW Aerator 2 x 110 kW Aerators
4 x 55 kW Aerators 2 x 110 kW Aerators
2 x 55 kW Aerators 2 x 90 kW Aerators
2 x 30 kW Aerators 2 x 90 kW Aerators
2 x 7.5 kW Aerators 2 x 30 kW Aerators

Installation of one turbidity meter for better control of mixed liquor suspended solids
(MSS). This meter will be connected to an electrically operated valve installed in the
underflow pipe of clarifier no 4 to waste activated sludge as and when necessary.
Installation of two DO meters in aeration basin for better control of dissolved oxygen
concentration and therefore electricity consumption.

The operational criteria are:

Sludge return 1:1 (Secondary clarifier underflow)
Sludge age 15 days
MLSS 3000-40600mg/l

4.4 Secondary/Final Clarifiers

4.4.1 Module 2

Two new final clarifiers (no 4 & 5) to be constructed:

Type Suction lift

Diameter 30.0m

Depth 4,0 m

Upward flow velocity 2,0 m/h (Peak factor = 2.55)

The two new 30m @ together with the existing three 27 m @ secondary clarifiers receive
all the reactor Module 2 effiuent, that will be for a ADWF = 24 Ml/day plus I:1
recirculation and divide to the five clarifiers in the following ratio:

Clariflers No 1.2 & 3 18.8%% each

Clarifiers No 4 & 5 21.8% each
The overflow to chiorination collection box and after chlorination through chlorine,

contact channels, to Schoon Spruit as final effluent:

g
23/06/97 } / } /’%

{legal yword|<NW10556> /{// Zé /
S



442

4.5

20
The underflow of all five clarifiers recirculate via screwpump pump station to inlet of
Module 2.
The waste activated sludge (WAS) portion will be withdrawn from clarifier No 4 with an
electrically operated valve to the WAS pumpstation.

Return sludee pump station

The screwpump pump station will be fitted with an extra Gorman Rupp T10 with 30kW
motor to handle the extra studge return required.

Chlorination and Chlorine Contact Channel

All the treated final effluent will pass through the chlorine contact channel and after the
required retention period it will enter the Schoon Spruit.
Provision have been made in phase 3 for a accurate effluent flowmeter (with venturi) and

also exira chlorine contact channel capacity if and when required.

PROCESS B: SLUDGE HANDLING SECTION: AEROBIC & ANAEROBIC
DIGESTION

4.6

4.7

23/06/97

{legal} [word] <NW10356>

WAS Pumpstation and Aerobic Sludge Digests

The two digester ponds receive presently all the WAS from WAS pumpstation. The
sludge is further stabilised by means of acration with two aerators in each pond and finally
pumped to the sludge lagoons.

The WAS pumpstation will be modifies as follows:

o One new exira pump to handle the increased WAS

e New Pamplona pumping directly to the modified sludge tagoon.

The two acrobic sludge digesters will be taken out of commission and will be used as
supernatant storage ponds if and when necessary.

Sludge Lagoons

One of the two sludge lagoons will be modified to act as a open anaerobic sludge digested
as follows:

o Nine inlet hoppers will be installed for the disposal of WAS sludge and partially

digested raw sludge into the lagoon.




s Four outlet hoppers will be installed for the draw-off of digested sludge to the drying

ponds.

o A pumping system to be installed in Phase3 to supply a continuous flow of 1.5 m
aerobic top layer water, if necessary.
With the modification of one shudge lagoon it will have a capacity to handle the waste
activated sludge and partially digested raw sludge from the anaerobic sludge digesters ofa
mflow of ADWEF = 36 Ml/day.
4.8 Anaerobic Sludge Digests/and the Production of Volatile Free Fatty Acids

In Phase 3 two new anaerobic sludge digester ( 1250 m @ each) will be constructed if

necessary and combined with the three existing and will have the capacity to handle two

thirds of the settled sludge of a inflow of ADWF =26 Ml/day.

The digested sludge is pumped to the following destinations:

e To the inflow of Module II and I1I this modification will only be constructed in Phase 3
after a thorough testing program during Phase 2 to determine the volatile free fatty
acids quantity required for the effective nitrate removal and therefore the more

effective removal of phosphate.
e To the nine intet hoppers of the open pond anaerobic sludge digested.

s When and if necessary to the sludge drying ponds.
4.9 Sludge Drying Ponds

At maximum capacity 30 x 1000m2 drying ponds will be provided. In phase 1 eight
ponds were provided, in phase 2, 10 ponds will be provided and 12 in phase 3. The ponds
receive all the digested sludge from both the five anaerobic sludge digesters and the one
open pond anaerobic sludge digester. After approximately 2-3 days the sluices will be
fixed to allow the supernatant to be drawn off. The supernatant gravitate to the drying

pond pumpstation.

23/06/97 7A 2 .
{legal} [word[<NW 10556 A Q
% { ;



22
As soon as the sludge reaches a manageable dryness it will be removed with front-end
loaders and stockpiled and processed into compost.

4.10 Drying Pond Pumpstation & Existing Sludge Lagoons

The pumpstation receive all the supernatant from the drying ponds. Presently the
supernatant is pumped back to the raw sludge thickener overflow point, from where it
gravitate to the screw-pump sump at module 2. With the completion of phase 2 the
accumulated supernatant will be pumped via a new Pamplona to the remaining sludge
lagoon not been modified. The sludge lagoon will then act as evaporation, or irrigation

pond and or holding pond for the acrobic top layer of 1,5 m for open pond anaerobic

sludge digested.
5. COST ESTIMATE
Description Estimated Cost
(R*000)
Preliminary planning and Feasibility R200,000

Civil construction, building work, electro-mechanical | R11,388,491
equipment required in Phase 2 to augment the Klerksdorp
Sewage Treatment Plant from 24 Ml/day to 32 MV/day; {all

items include Contingencies and Escalation).

Professional fees, disbursements & site supervision. R1,772,255
SUB TOTAL: R13.360,746
VAT @)14%: R1,870,504
TOTAL: R15,231,250

5.1 PROJECT OUTPUT

The completion of the project will provide for the treatment of increased volumes of
sewage effluent and the safe discharge thereof to a public stream after treatment and

thereby enhance the general amenity of the urban area.

23/06/97
{legal}{word|<NW103556>




6.1

6.2

23/06/97

{iegal}[wordi<NW10556>

23

IMPLEMENTATION

INSTITUTIONAL ARRANGEMENTS

The Borrower shall draw up formal tender documents, with a comprehensive Bill of
Quantities and construction, which must be approved by the Project Steering

Committee before going out on public tender.

The Borrower shall compile the tender documents in such a manner as to enable local
small contractors to tender for specified tasks, such as trench excavation, pipe laying

and masonry building work, and to utilise local labour in the execution of these tasks.

The Steering Committee, formed to oversee the implementation of Phase 1 of this
project will continue to function for the full implementation of this Phase 2. DBSA

will continue to have observer status on the Steering Committee as in Phase 1.

MANAGEMENT POLICY

o The Borrower and the Klerksdorp TLC supports the policy of employing local small

contractors and local labour to perform as much as possible of the construction work.

The Borrower, being the owner of the works, undertakes to ensure compliance by the